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FCC TEST REPORT

Report No.

FG761417

1. General Information

1.1. Applicant

BenQ Corporation
157 Shan-Ying Road, Gueishan Taoyuan 333, Taiwan

1.2 Manufacturer

1. BenQ Corporation
157 Shan-Ying Road, Gueishan Taoyuan 333, Taiwan

2. BenQ (Shanghai Pudong) Co., Ltd.

777 Chuangiao Road, Pudong, Shanghai 201206, P.R., China

1.3 Basic Description of Equipment under Test

Equipment Smart Phone
Trade Name BenQ
Model Name E72
Brand Name BenQ
Model Name JSP050100UU
AC Adapter -
Power Rating I/P:100-240Vac,50-60Hz,0.3A; O/P:5Vdc,1A,5W
AC Power Cord Type |1.2 meter non-shielded cable without ferrite core
Brand Name BenQ
Battery Moc.:iel Name 2C.2H200.101
Rating 3.7Vdc, 900mAh
Type Li-ion
Brand Name BenQ
Earphone |Model Name 2C.43060.311
Signal line Type 1.4 meter non-shielded cable without ferrite core
Brand Name BenQ
USB Cable |Model Name 5K.G4702.011
Signal line Type 60 cm non-shielded cable without ferrite core

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
FCCID : JVPE72
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1.4 Feature of EQuipment under Test

DUT Type : Smart Phone
Trade Name : BenQ
Model Name : E72
FCCID: JVPET72

Support Band :

850/900/1800/1900/Bluetooth/802.11g

Tx Frequency :

GSM850 : 824 ~ 849 MHz
PCS1900 : 1850 ~1910 MHz
WLAN / Bluetooth : 2400 ~ 2483.5MHz

Rx Frequency :

GSM850 : 869 ~ 894 MHz
PCS1900 : 1930 ~ 1990 MHz
WLAN / Bluetooth : 2400 ~ 2483.5MHz

Maximum Output Power to
Antenna:

GSM850 :32.99 dBm (GSM) ;25.72 dBm (EDGE)
PCS1900 :29.65 dBm (GSM) ; 23.81 dBm (EDGE)
Bluetooth (1 Mbps) : 0.32 dBm

Bluetooth EDR (2 Mbps) : 0.88 dBm

Bluetooth EDR (3 Mbps) : 1.03 dBm

802.11b : 13.56 dBm

802.11g : 11.95 dBm

Maximum ERP/EIRP :

GSMB850(GSM) : 0.74 W ( 28.72 dBm)
GSMB850(EDGE) : 0.09 W ( 19.57 dBm)
PCS1900(GSM) : 1.33 W ( 31.24 dBm)

PCS1900(EDGE) : 0.28 W ( 24.42 dBm)

Antenna Type :

GSM850 / PCS1900 : Fixed Internal
Bluetooth : Chip Antenna
WLAN : Chip Antenna

Type of Antenna Connector

N/A

Power Rating
(DC/AC ,Voltage ) :

DC 3.8V /1648mA

HW Version : LPR4

SW Version : V070530
GSM/ GPRS : GMSK
EDGE : 8PSK

Digital Modulation Emission :

Bluetooth : GFSK
WLAN : DSSS / OFDM

Type of Emission :

GSM : 300KGXW
EDGE : 300KG7W

DUT Stage :

Production Unit

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : JVPE72
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1.5 Report Date

EUT Received : Jul. 17, 2007
Report Date : Jul. 27, 2007
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2 Test Configuration of Equipment under Test

2.1 Test Manner

a. The spurious emission measurements were carried out in semi-anechoic chamber with 3-meter test
range.

b. During all testings, EUT is in link mode with base station emulator at maximum power level.

c. Frequency range investigated: radiated emission 30 MHz to 9000 MHz for GSM850; 30MHz to 19000
MHz for PCS1900.

2.2 Test Mode

Application |GSM850 PCS1900

X Mode 1: GSM Link X Mode 3: GSM Link
Radiated

X Mode 2: EDGE Link X Mode 4: EDGE Link
Emission

X Mode 5: GSM Link + WLAN Link

Conducted X Mode 1: GSM Link X Mode 3: GSM Link

Measurement [[X] Mode 2: EDGE Link X Mode 4: EDGE Link

2.3 Connection Diagram of Test System

Dipole
EUT Antenna

- o]
Base Station
L 120 60Kz
SPORTON International Inc. Page No. : 40f79
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2.4Ancillary Equipment List
Item Equipment Trade Name Model No. FCCID Serial No.
1. Base Station R&S CMU200 N/A 106656
2. Bluetooth Earphone Free Style JD-100 PQY471087 N/A
3 USB Cable* BenQ 5K.G4702.011 N/A N/A
4 Earphone* BenQ N/A N/A N/A
5. Adapter* BenQ JSP050100UU N/A N/A
6 Battery* BenQ 2C.2H200.101 N/A N/A
* Please refere to section 1.3
SPORTON International Inc. Page No. : 50f 79
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3. General Information of Test Site

Test Site Location : No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-318-0055

Test Site No : 03CHO06-HY

The chamber meets the characteristics of ANSI C63.4-2003. This site is on file with the FCC.

3.1Test Voltage

AC 120V / 60Hz

3.2Test Compliance

47 CFR Part 22H, 24E, Part 2

3.3Frequency Range

a. Radiation: from 30MHz to 9000MHz for GSM850.

b. Radiation: from 30 MHz to 19000 MHz for PCS1900.
3.4Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.

SPORTON International Inc. Page No. : 60f79
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4. Test Data and Test Result
4.1 List of Measurements and Examinations
FCC Rule DESCRIPTION OF TEST Result Section
§2.1046 RF Output Power Passed 4.2
§22.913
ERP / EIRP Passed 4.3
824.232
§2.1049,
§22.917, Occupied Bandwidth & Band Edge Measurement Passed 4.4
§ 24.238(b)
§2.1051 Conducted Emission Passed 4.5
§2.1053 Field Strength of Spurious Radiation Passed 4.6
§2.1055,
§ 22.355, Frequency Stability vs. Temperature Passed 4.7
824.235
§2.1055,
§22.355, Frequency Stability vs. Voltage Passed 4.8
824.235
SPORTON International Inc. Page No. : 70f79
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4.2 RF Output Power

4.2.1 Measurement Instruments
As described in chapter 5 of this test report.

4.2.2 Test Procedure

1. The transmitter output was connected to power meter and base station through power divider.
2. Set EUT at PCL=5 for GSM850 and/or PCL=0 for PCS1900 maximum power through base station.
3. Select lowest, middle, and highest channels for each band.

4.2.3 Test Setup Layout

Power Divider

EUT
Power Meter ©)]
Base Station
SPORTON International Inc. Page No. : 80f79
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4.2.4 Test Result

Bands Channel | Frequency (MHz) | Conducted Power (dBm) | Conducted Power (Watts)
128 824.2 (Low) 32.7 1.862
GSM850
189 836.4 (Mid) 32.99 1.991
(GSM)
251 848.8 (High) 33.25 2.113
128 824.2 (Low) 25.72 0.373
GSM850
189 836.4 (Mid) 25.48 0.353
(EDGE)
251 848.8 (High) 25.3 0.339
512 1850.2 (Low) 29.65 0.923
PCS1900
661 1880.0 (Mid) 29.64 0.920
(GSM)
810 1909.8 (High) 29.64 0.920
512 1850.2 (Low) 23.81 0.240
PCS1900
661 1880.0 (Mid) 23.6 0.229
(EDGE)
810 1909.8 (High) 23.62 0.230
SPORTON International Inc. Page No. : 90f79
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4.3 ERP/ EIRP Measurement

Equivalent isotropic radiated power measurements by substitution method according to ANSI/TIA/EIA-603-C.

4.3.1 Measurement Instruments

As described in chapter 5 of this test report.

4.3.2 Test Procedure

1.

© © N o g &~ w0 DN

The EUT was placed on a rotatable table with 1.0 meter height in an fully anechoic chamber.
The EUT was set 1.2 meters from the receiving antenna which was mounted on the antenna tower.
The table was rotated 360 degrees to determine the position of the highest radiated power.
The height of the receiving antenna is also kept at 1.0M height.

Taking the record of maximum ERP/EIRP.

A dipole antenna was substituted in place of the EUT and was driven by a signal generator.
The conducted power at the terminal of the dipole antenna is measured.

Repeat step 3 to step 5 to get the maximum ERP/EIRP of the substitution antenna.
ERP/EIRP =Ps + Et—Es + Gs =Ps + Rt—Rs + Gs

Ps (dBm) Input power to substitution antenna.

Gs (dBi or dBd) Substitution antenna Gain.

Et=Rt+ AF

Es =Rs + AF

AF (dB/m) Receive antenna factor

Rt The highest received signal in Spectrum Analyzer for EUT.

Rs The highest received signal in spectrum analyzer for substitution antenna.

SPORTON International Inc. Page No. : 10 of 79
TEL : 886-2-2696-2468 Report Issued Date : Jul. 27, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCCID : JVPE72



womonine. FCC TEST REPORT Report No. : FG761417
4.3.3 Test Setup Layout of ERP/EIRP
Antenna
Dipole Antenna EUT
L
A =)
T € 12m T >|
1.0M 1.0M
¢
¥ ¥
Base Station (CMU 200) T
TurnTable G
Spectrum Analyzer /
Test Receiver
SPORTON International Inc. Page No. : 11 0f 79
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4.3.4 Test Result
GSM850 (GSM) Radiated Power ERP
Horizontal Polarization
Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
824.20 -33.65 -48.12 0.00 -1.08 13.39 0.02
836.40 -33.36 -48.28 0.00 -0.93 13.99 0.03
848.80 -32.11 -48.35 0.00 -0.76 15.48 0.04
Vertical Polarization
Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
824.20 -20.63 -47.97 0.00 -1.08 26.26 0.42
836.40 -19.31 -48.01 0.00 -0.93 27.77 0.60
848.80 -18.57 -48.05 0.00 -0.76 28.72 0.74
GSM850 (EDGE) Radiated Power ERP
Horizontal Polarization
Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
824.20 -41.44 -48.12 0.00 -1.08 5.60 0.00
836.40 -43.11 -48.28 0.00 -0.93 4.24 0.00
848.80 -41.29 -48.35 0.00 -0.76 6.30 0.00
Vertical Polarization
Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
824.20 -28.37 -47.97 0.00 -1.08 18.52 0.07
836.40 -28.81 -48.01 0.00 -0.93 18.27 0.07
848.80 -27.72 -48.05 0.00 -0.76 19.57 0.09
SPORTON International Inc. Page No. : 12 0f 79
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PCS1900 (GSM) Radiated Power EIRP
Horizontal Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1850.20 -23.07 -51.88 0.00 1.96 30.77 1.19
1880.00 -23.75 -52.99 0.00 2.00 31.24 1.33
1909.80 -25.11 -54.28 0.00 1.98 31.15 1.30
Vertical Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1850.20 -29.51 -52.13 0.00 1.96 24.58 0.29
1880.00 -29.75 -53.17 0.00 2.00 25.42 0.35
1909.80 -30.48 -54.13 0.00 1.98 25.63 0.37
PCS1900 (EDGE) Radiated Power EIRP
Horizontal Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1850.20 -29.42 -51.88 0.00 1.96 24.42 0.28
1880.00 -31.03 -52.99 0.00 2.00 23.96 0.25
1909.80 -32.87 -54.28 0.00 1.98 23.39 0.22
Vertical Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1850.20 -36.47 -52.13 0.00 1.96 17.62 0.06
1880.00 -36.77 -53.17 0.00 2.00 18.40 0.07
1909.80 -38.18 -54.13 0.00 1.98 17.93 0.06
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4.4 Occupied Bandwidth and Band Edge Measurement

4.4.1 Measurement Instruments

As described in chapter 5 of this test report.

4.4.2 Test Procedure
1. The EUT was connected to Spectrum Analyzer and Base Station via power divider.
2. The 99% occupied bandwidth of middle channel for the highest and lowest RF powers were measured.
3. The bandedge of low and high channels for the highest RF powers within the transmitting frequency band

were measured. Setting RBW as roughly BW/100.

4.4.3 Test Setup Layout

Power Divider

EUT
Spectrum Analyzer O
Base Station
SPORTON International Inc. Page No. : 14 of 79
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4.4.4 Test Result
Mode 1

Test Mode : GSM850 (GSM) CH128 Lower Band Edge
Power State : High

LVL

*RBW 3 kHz Marker 1 [T1 ]

*VBW 3 kHz -17.69 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 824 .000000000 MHz
30 Offset 17|dB
20

TEV I N U/‘]‘
Lo /‘f I
l 10 /\/J
D1 -13 [dBm | i
Y

t—-20 W 11
t-30 MJA“
t-40 1
50 | !
-—60
-70
Center 824 MHz 100 kHz/ Span 1 MHz

Date: 17.JUN.2007 11:56:11
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= Test Mode : GSM850 (GSM) CH128 99% Occupid Bandwidth
= Power State : High

“RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz 19.53 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 824.198000000 MHz
30 Offset 17|dB OBW242(.000000000 kHz
1 Temp 1| [T1 OBW]
| 20 6151 dBm

824|.080000000 MHz
Temp 2| [T1 OBW]
+10

4

T2 ST80dBm
\? 824|.322000p00 MHz ||LVL

. f H
J

S I
Wl MM&M

-—60

-70
Center 824.2 MHz 100 kHz/ Span 1 MHz

Date: 22.JUN.2007 07:27:41
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= Test Mode : GSM850 (GSM) CH189 99% Occupid Bandwidth
= Power State : High

“RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -49.62 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 836.900000000 MHz
30 Offset 17|dB OBW244(.000000000 kHz
Temp 1| [T1 OBW]
|20 ; 504 dBm
836|. 280000000 MHz
VAXH Temp 2| [T1 OBW]
r10 T T2 D49 U
\kx 836[.524000000 MHz ||LVL
0

! )

~-30

I—40 MY

-—60

-70
Center 836.4 MHz 100 kHz/ Span 1 MHz

Date: 22.JUN.2007 06:21:21
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= Test Mode : GSM850 (GSM) CH 251 99% Occupid Bandwidth
= Power State : High

“RBW 3 kHz Marker 1 [T1 ]

*VBW 10 kHz 20.12 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 848.788000000 MHz
30 Offset 17|dB OBW242(.000000000 kHz

Temp 1| [T1 OBW]
|20 6l 76_dBm

1
Y
Y, - 848|.680000000 MHz
Temp 2| [T1 OBW]
10 3 T2 ST 54 dBm
J’m ‘kﬁ\ 848|.922000p00 MHz ||LVL
Lo |
10 / K\

J" |

| -40 M

+-60

-70

Center 848.8 MHz 100 kHz/ Span 1 MHz

Date: 22.JUN.2007 07:26:06
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= Test Mode : GSM850 (GSM) CH128 26dB Bandwidth
= Power State : High
*RBW 3 kHz Delta 2 [T1 ]
*VBW 10 kHz -0.24 dB

Ref 30 dBm “Att 30 dB “SWT 300 ms 304 .000000000 kHz
30 Offset 17|dB Marker| 1 [T1 ]

-5178 dBm
%) 51—19-3dBn 824[. 048000000 MH

'A,
1EW 10 N
LVL
o)
1 2
D2 -6-.3 dBm \,\*

L-10
| _20 ‘K‘. Tl
| 30 | I
| —40 W W\{Qi
-60
-70
Center 824.2 MHz 100 kHz/ Span 1 MHz

Date: 22.JUN.2007 06:23:59

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : JVPE72

Page No.

Report Issued Date

Report Version

: 19 0f 79
: Jul. 27, 2007
: Rev. 01



woroniss. FCC TEST REPORT Report No. : FG761417

= Test Mode : GSM850 (GSM) CH189 26dB Bandwidth
= Power State : High

*RBW 3 kHz Delta 2 [T1 ]
“VBW 10 kHz 1.63 dB
Ref 30 dBm “Att 30 dB “SWT 300 ms 302.000000000 kHz
30 Offset 17|dB Marker| 1 [T1 ]
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= Test Mode : GSM850 (GSM) CH 251 26dB Bandwidth
= Power State : High

*RBW 3 kHz Delta 2 [T1 ]
“VBW 10 kHz -0.41 dB
Ref 30 dBm “Att 30 dB “SWT 300 ms 310.000000000 kHz
30 Offset 17|dB Marker| 1 [T1 ]
-4.67 dBm
oo D1 20.4 dBm a4l caar000000- MH
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Test Mode : GSM850 (GSM) CH251 Higher Band Edge
Power State : High

“RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -17.13 dBm
Ref 30 dBm “Att 30 dB “SWT 300 ms 849.022000000 MHz
30 Offset 17|dB
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Mode 2
Test Mode : GSM850 (EDGE) CH128 Lower Band Edge
Power State : High

“RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -17.63 dBm

Ref 30 dBm “Att 30 dB *SWT 300 ms 823.998000000 MHz

30 Offget 17|dB
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= Test Mode : GSM850 (EDGE) CH128 99% Occupid Bandwidth
= Power State : High

“RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 16.65 dBm
Ref 30 dBm “Att 30 dB “SWT 300 ms 824 .122000000 MHz
30 Offset 17 |dB OBW236[. 000000000 kHz
Temp 1| [T1 OBW]
| 20 1 . =171 dBm
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= Test Mode : GSM850 (EDGE) CH189 99% Occupid Bandwidth
= Power State : High
“RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 19.94 dBm
Ref 30 dBm *Att 30 dB *SWT 300 ms 836.382000000 MHz
30 Offket 17|dB OBW232|. 000000000 kHz
1 Temp 1| [T1 OBW]
| 20 v 3108 dBm
. 836[.284000000 MHz
;AQH Temp 2| [T1 OBW]
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= Test Mode : GSM850 (EDGE) CH 251 99% Occupid Bandwidth
= Power State : High

“RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz 16.01 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 848.834000000 MHz
30 Offset 17|dB OBW244(.000000000 kHz
Temp 1| [T1 OBW]
| 20 T =225 dBm
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= Test Mode : GSM850 (EDGE) CH128 26dB Bandwidth
= Power State : High
*RBW 3 kHz Delta 2 [T1 ]
*VBW 10 kHz -0.28 dB
Ref 30 dBm *Att 30 dB “SWT 300 ms 294 000000000 kHz
30 Offset 17|dB Marker| 1 [T1 ]
-8L07 dBm
| 20 824|_ 058000000 MH
D1 17.14 dBm
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Test Mode : GSM850 (EDGE) CH189 26dB Bandwidth
Power State : High

“RBW 3 kHz Delta 2 [T1 ]
*VBW 10 kHz -1.10 dB
Ref 30 dBm “Att 30 dB *SWT 300 ms 320.000000000 kHz
30 Offset 17|dB Marker| 1 [T1 ]
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Test Mode : GSM850 (EDGE) CH 251 26dB Bandwidth
Power State : High

“RBW 3 kHz Delta 2 [T1 ]
*VBW 10 kHz 0.63 dB
Ref 30 dBm “Att 30 dB *SWT 300 ms 296.000000000 kHz
30 Offset 17|dB Marker| 1 [T1 ]
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| 20 848| 656000000 MH

D1 17.1 dBm

=)
>
*
S
—

10

b
i | i

/
I

——10

| —
=

L-40

it ot

-—60

-70

Center 848.8 MHz 100 kHz/ Span 1 MHz

Date: 22.JUN.2007 06:50:00

SPORTON International Inc. Page No. : 29 of 79
TEL : 886-2-2696-2468 Report Issued Date : Jul. 27, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCCID : JVPE72



woroniss. FCC TEST REPORT

Report No.

FG761417

Test Mode : GSM850 (EDGE) CH251 Higher Band Edge

Power State : High

Ref 30 dBm “Att 30 dB

*RBW 3 kHz
*VBW 3 kHz
“SWT 300 ms

Marker 1 [T1 ]
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Mode 3
Test Mode : PCS1900 (GSM) CH512 Lower Band Edge
Power State : High

“RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -21.98 dBm
Ref 30 dBm *Att 30 dB *SWT 300 ms 1.849982000 GHz

30 Offset 18|dB
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= Test Mode : PCS1900 (GSM) CH512 99% Occupid Bandwidth
= Power State : High
“RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 19.15 dBm
Ref 30 dBm *Att 30 dB “SWT 300 ms 1.850268000 GHz
30 Offset 18|dB OBW242|.000000000 kHz
1 Temp 1| [T1 OBW]
| 20 - 2124 dBm
T 1].850080Pp00 GHz
Temp 2| [T1 OBW]
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= Test Mode : PCS1900 (GSM) CH661 99% Occupid Bandwidth
= Power State : High

“RBW 3 kHz Marker 1 [T1 ]

*VBW 10 kHz 19.02 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 1.880018000 GHz
30 Offset 18|dB OBW242(.000000000 kHz

Temp 1| [T1 OBW]

|20 = 3140 dBm
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= Test Mode : PCS1900 (GSM) CH810 99% Occupid Bandwidth
= Power State : High
“RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 19.08 dBm
Ref 30 dBm *Att 30 dB *SWT 300 ms 1.909788000 GHz
30 Offfet 18[dB OBW238[.000000p00 kHz
Temp 1| [T1 OBW]
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= Test Mode : PCS1900 (GSM) CH512 26dB Bandwidth
= Power State : High

*RBW 3 kHz Delta 2 [T1 ]

*VBW 10 kHz -2.87 dB
Ref 30 dBm *Att 30 dB *SWT 300 ms 293.269230769 kHz
30 Offset 18 |dB Markgr 1 [T1(]
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Test Mode : PCS1900 (GSM) CH661 26dB Bandwidth
Power State : High

“RBW 3 kHz Delta 2 [T1 ]
*VBW 10 kHz -0.69 dB
Ref 30 dBm “Att 30 dB *SWT 300 ms 314.000000000 kHz
30 Offset 18|dB Marker| 1 [T1 ]
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= Test Mode : PCS1900 (GSM) CH810 26dB Bandwidth
= Power State : High

“RBW 3 kHz Delta 2 [T1 ]
*VBW 10 kHz -1.50 dB
Ref 30 dBm “Att 30 dB *SWT 300 ms 306.000000000 kHz
30 Offset 18|dB Marker| 1 [T1 ]
-5134 dBm
| 20 1. 909650000 _GH

D1 17.93 dBm

”_10 Mﬂj\h
"\

+0

=
>
*

ll‘{‘ LVL
iw 2
D2 -8.07 dBm h

10 N

J L
r o
!

\J
+-60
-70
Center 1.9098 GHz 100 kHz/ Span 1 MHz

Date: 22.JUN.2007 06:33:31

SPORTON International Inc. Page No. : 37 0f 79
TEL : 886-2-2696-2468 Report Issued Date : Jul. 27, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCCID : JVPE72



woroniss. FCC TEST REPORT Report No. : FG761417

Test Mode : PCS1900 (GSM) CH810 Higher Band Edge
Power State : High

“RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -21.43 dBm
Ref 30 dBm “Att 30 dB “SWT 300 ms 1.910020000 GHz
30 Offset 18|dB
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Mode 4
Test Mode : PCS1900 (EDGE) CH512 Lower Band Edge
Power State : High

“RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -20.02 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 1.849986000 GHz
30 Offset 18|dB
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= Test Mode : PCS1900 (EDGE) CH512 99% Occupid Bandwidth
= Power State : High

“RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 12.75 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 1.850142000 GHz
30 Offset 18|dB OBW238|. 000000000 kHz
Temp 1| [T1 OBW]
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T Temp 2| [T1 OBW]
10 Alidl L
WI'W\" O 56 dBm
1/. 850320000 GHz |LVL
T2
+O F I
I-10
| -20 l/
L 30 }/ \\1,
I--40 p %
L—50| Fi n
| -60
-70
Center 1.8502 GHz 100 kHz/ Span 1 MHz
Date: 22.JUN.2007 07:36:12
SPORTON International Inc. Page No. : 40 of 79
TEL : 886-2-2696-2468 Report Issued Date : Jul. 27, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCCID : JVPE72



woroniss. FCC TEST REPORT Report No. : FG761417

= Test Mode : PCS1900 (EDGE) CH661 99% Occupid Bandwidth
= Power State : High

“RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 17 .89 dBm
Ref 30 dBm “Att 30 dB “SWT 300 ms 1.879942000 GHz
30 Offset 18|dB OBW236[. 000000000 kHz
Temp 1| [T1 OBW]
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Test Mode : PCS1900 (EDGE) CH810 99% Occupid Bandwidth
Power State : High

“RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 15.97 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 1.909742000 GHz
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Test Mode : PCS1900 (EDGE) CH512 26dB Bandwidth
Power State : High

“RBW 3 kHz Delta 2 [T1 ]
*VBW 10 kHz 0.22 dB
Ref 30 dBm “Att 30 dB *SWT 300 ms 306.000000000 kHz
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Test Mode : PCS1900 (EDGE) CH661 26dB Bandwidth
Power State : High

“RBW 3 kHz Delta 2 [T1 ]
*VBW 10 kHz 0.97 dB
Ref 30 dBm “Att 30 dB *SWT 300 ms 306.000000000 kHz
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Test Mode : PCS1900 (EDGE) CH810 26dB Bandwidth
Power State : High

“RBW 3 kHz Delta 2 [T1 ]
*VBW 10 kHz -1.65 dB
Ref 30 dBm “Att 30 dB *SWT 300 ms 290.000000000 kHz
30 Offset 18|dB Marker| 1 [T1 ]
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Test Mode : PCS1900(EDGE) CH810 Higher Band Edge
Power State : High

“RBW 3 kHz Marker 1 [T1 ]

*VBW 3 kHz -20.37 dBm
Ref 30 dBm “Att 30 dB “SWT 300 ms 1.910024000 GHz
30 Offset 18|dB
| 20

=
>
*

il
) /m’ MK
-~ i i

e

—-50 A 1
+-60
-70
Center 1.91 GHz 100 kHz/ Span 1 MHz
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45 Conducted Emission

4.5.1 Measurement Instruments
As described in chapter 5 of this test report.
4.5.2 Test Procedure
1. The EUT was connected to Spectrum Analyzer and Base Station via power divider.
2. The middle channel for the highest RF power within the transmitting frequency was measured.
3. The conducted spurious emission for the whole frequency range was taken.
4.5.3 Test Setup Layout

Power Divider I——Q

EUT
Spectrum Analyzer O
Base Station
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4.5.4 Test Result

* Mode 1
- Test Mode : GSM850 (GSM) CH189
*  Frequency Range : 30M-1G

“RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -34.79 dBm
Ref 35 dBm “Att 30 dB *SWT 500 ms 893_390000000 MHz
Offset 17|dB Marker| 1YLT1 ]
30 32146 dBm
837|.040000p00 MHZ
1 PKI=s]
TEW|
L10 LVL
o)
l-10
D1 -13 [dBm
-20
-30 >
L-40
-50
-60
Start 30 MHz 97 MHz/ Stop 1 GHz
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= Test Mode : GSM850 (GSM) CH189
*  Frequency Range : 1G-3G

“RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -54.49 dBm
Ref O dBm “Att O dB “SWT 500 ms 2.512000000 GHz
0 Offset 18|dB Marker| 1 [T1 ]
-50L.01 dBm
l—10 1. 672000000 _GH
D1 -13 dBm
1 PK|
1EW 20
LVL
—-30
40
1
—-50 >

[

+-70

-—80

90

-100

Start 1 GHz 200 MHz/ Stop 3 GHz
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= Test Mode : GSM850 (GSM) CH189

*  Frequency Range : 3G-7G

Ref O dBm

“RBW 1 MHz
“VBW 3 MHz
“Att O dB “SWT 500 ms

Marker 1 [T1 ]
-47 .00 dBm
6.696000000 GHz

0 Offset 19

3 dB

=
m o
=| X

D1 -13

+—20

dBm

LVL

40

——50

~—60

1
I
m.'kmmuwﬂh"w

+-70

-—80

90

-100

Date:

Start 3 GHz

400 MHz/

17.JUN.2007 12:11:52

Stop 7 GHz
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= Test Mode : GSM850 (GSM) CH189
*  Frequency Range : 7G-9G

“RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -47 .51 dBm
Ref O dBm “Att O dB “SWT 500 ms 7.528000000 GHz
0 Offget 20.6 dB Marker| 1 [T1 ]
-42.23 dBm
| 10 8|.364000000 GH
D1 -13 dBm
1 PK|
1EW 20
LVL
—-30
| _40 1
T I
—-50
MWWKNJNJ¢~JMJH*%4MFALlNMMﬁLMJ%» FERTII N dLJwathk«uNdlthdmuaAkJW¢¢~AFWW”AJMka
~—-60
+-70
—-80
+-90
-100
Start 7 GHz 200 MHz/ Stop 9 GHz
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= Mode 3
= Test Mode : PCS1900 (GSM) CH661
*  Frequency Range : 30M-1G
“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -35.47 dBm
Ref 30 dBm “Att 30 dB *SWT 500 ms 749 .740000000 MHz
30 Offset 17 |dB
Lo
1 PK
TEV/ I [P
LVL
Lo
L-10
D1 -13 (dBm
-20
1-30
1
,szJKAwaJMxrv¢*ynkuunankvuaJ/u»wvw¢v~40a~vwuﬂ,A,mk»A4¢-“uAAJM%XLﬁanaAA»«,¢Ah»«~JJ~me
-50
-60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz
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= Test Mode : PCS1900 (GSM) CH661
*  Frequency Range : 1G-3G

“RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -32.05 dBm
Ref 30 dBm *Att 30 dB *SWT 500 ms 2.976000000 GHz
= =
30 Offset 18|dB Marker|( 1 [T1 ]
29163 dBm
| 20 1/.880000000_GH
1 PK
D1 13 dBm
TEV
LVL
Lo
I-10
-20
L-30 2
mkkaAa/wwmwhwivvawmeA»NmN¢~vanvw&kNVVwJN“““MN~Mkﬂﬂv¢w~wﬁf“MMW“”MJL
l-40
-50
| -60
-70
Start 1 GHz 200 MHz/ Stop 3 GHz
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= Test Mode : PCS1900 (GSM) CH661
*  Frequency Range : 3G-7G
“RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -54_.69 dBm
Ref O dBm “Att O dB “SWT 500 ms 3.152000000 GHz

0 Offget 19(2 dB

D1 -13 dBm

=
m o
=| X

+—20

LVL

40

__5?
%WWWM&I TV Y e S

+-70

-—80

90

-100

Start 3 GHz 400 MHz/ Stop 7 GHz
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= Test Mode : PCS1900 (GSM) CH661
* Frequency Range : 7G-13.6G

“RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -48.35 dBm
Ref O dBm *Att O dB *SWT 500 ms 11.276800000 GHz
0 Offget 23.5 dB Marker|( 1 [T1 ]
-40L 76 dBm
l—10 71514800000 _GH
D1 -13 |dBm
1 PK
TEV/ [
LVL
-30
-40
2
| -50 Y
VV@&J“NkMMMdWV~vw¢AFM/UMM“““Afk%muw“ﬂqﬂWJvkwhﬁb@¢AWhMMA¢Nv~VWJNPMLMMAN
-60
-70
-80
-90
-100
Start 7 GHz 660 MHz/ Stop 13.6 GHz
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Test Mode : PCS1900 (GSM) CH661
Frequency Range : 13.6G-19.1G

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -31.68 dBm
Ref O dBm “Att O dB “SWT 500 ms 18.168400000 GHz

0 Offset 32|dB

D1 -13 dBm

=
m o
=| X

+—20

LVL

40

——50

~—60

+-70

-—80

90

-100

Start 13.6 GHz 540 MHz/ Stop 19 GHz
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4.6 Field Strength of Spurious Radiation

Equivalent isotropic radiated Power Measurements by substitution method according to ANSI/TIA/EIA-603-C.
4.6.1 Measurement Instruments
As described in chapter 5 of this test report.

4.6.2 Test Procedure

1. The EUT was placed on a rotatable wooden table with 0.8 meter about ground.

2. The EUT was set 3 meters from the receiving antenna which was mounted on the antenna tower.
3. The table was rotated 360 degrees to determine the position of the highest spurious emission.
4

The height of the receiving antenna is varied between one meter and four meters to reach the
maximum spurious emission for both horizontal and vertical polarizations.

o

Taking the record of maximum spurious emission.
6. A Horn antenna was substituted in place of the EUT and was driven by a signal generator.

7. Tune the output power of signal generator to the same emission level with EUT maximum spurious
emission.

8. Taking the recored of output power at antenna port.
9. Repeat step 7 to step 8 for another polariztion.

10. Emission level (dBm) = output power + substituion Gain.

4.6.3 Test Setup Layout

Antenna
1
T L T

1~4m

Dipole Antenna EUT

I S N

I 3 Ground Plane
= N

Base Station (CMU 200) T

}.7

TurnTable
Spectrum Analyzer /
Test Receiver
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4.6.4 Test Result

Test Mode : Mode 1

FCCID : JVPE72

GSM850 (GSM) Radiated Spurious ERP
H Polarization V Polarization

T |EPeEm| o | e || oy 5™ | oy |y
32.160 -58.670 -13 -45.67 33.240 -51.970 -13 -38.97
83.730 -54.430 -13 -41.43 83.190 -53.970 -13 -40.97
91.290 -59.260 -13 -46.26 179.580 -58.090 -13 -45.09
364.400 -61.860 -13 -48.86 385.400 -63.680 -13 -50.68
1674.000 -43.720 -13 -30.72 1248.000 -59.300 -13 -46.30
1718.000 -59.760 -13 -46.76 1674.000 -51.400 -13 -38.40
2508.000 -52.940 -13 -39.94 2508.000 -56.410 -13 -43.41
3344.000 -56.230 -13 -43.23 3344.000 -57.370 -13 -44.37
5854.000 -52.820 -13 -39.82 5018.000 -49.730 -13 -36.73
6688.000 -43.670 -13 -30.67 5854.000 -51.460 -13 -38.46
6688.000 -45.840 -13 -32.84
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Test Mode : Mode 2

GSM850 (EDGE) Radiated Spurious ERP
H Polarization V Polarization
sl Gl e el el G e
32.430 -56.480 -13 -43.48 31.890 -59.610 -13 -46.61
78.330 -56.820 -13 -43.82 52.140 -59.320 -13 -46.32
99.930 -60.200 -13 -47.20 73.740 -58.700 -13 -45.70
483.400 -58.080 -13 -45.08 990.900 -63.300 -13 -50.30
1674.000 -53.540 -13 -40.54 1178.000 -58.850 -13 -45.85
1714.000 -58.580 -13 -45.58 1674.000 -55.050 -13 -42.05
2508.000 -56.260 -13 -43.26 2508.000 -53.870 -13 -40.87
3344.000 -57.260 -13 -44.26 5018.000 -50.170 -13 -37.17
5018.000 -53.460 -13 -40.46 5854.000 -51.130 -13 -38.13
6688.000 -44.130 -13 -31.13 6688.000 -45.300 -13 -32.30
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Test Mode : Mode 3

PCS1900 (GSM) Radiated Spurious EIRP
H Polarization V Polarization
Frequency EIRP (dBm) Limit | Margin Frequency EIRP (dBm) Limit | Margin
(MHz) (dBm) | (dB) (MHz) (dBm) | (dB)
81.030 -55.800 -13 -42.80 30.540 -55.660 -13 -42.66
104.790 -54.560 -13 -41.56 73.740 -54.120 -13 -41.12
123.690 -55.450 -13 -42.45 115.590 -56.540 -13 -43.54
381.900 -55.470 -13 -42.47 474.300 -63.330 -13 -50.33
495.300 -62.480 -13 -49.48 861.400 -61.860 -13 -48.86
677.300 -63.230 -13 -50.23 994.400 -60.770 -13 -47.77
1714.000 -39.050 -13 -26.05 1714.000 -48.140 -13 -35.14
2044.000 -54.890 -13 -41.89 2044.000 -55.120 -13 -42.12
3758.000 -51.890 -13 -38.89 3758.000 -44.470 -13 -31.47
5638.000 -49.890 -13 -36.89 5638.000 -46.290 -13 -33.29
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Test Mode : Mode 4

PCS1900 (EDGE) Radiated Spurious EIRP
H Polarization V Polarization
ol ke il el S e
33.780 -60.620 -13 -47.62 33.780 -61.060 -13 -48.06
76.980 -60.640 -13 -47.64 76.980 -50.400 -13 -37.40
210.090 -51.570 -13 -38.57 90.480 -62.240 -13 -49.24
362.300 -62.490 -13 -49.49 589.800 -59.790 -13 -46.79
378.400 -52.960 -13 -39.96 869.800 -61.790 -13 -48.79
484.800 -51.390 -13 -38.39 990.900 -60.800 -13 -47.80
1714.000 -39.130 -13 -26.13 1714.000 -48.680 -13 -35.68
2044.000 -52.020 -13 -39.02 2044.000 -55.340 -13 -42.34
3758.000 -50.020 -13 -37.02 3758.000 -48.390 -13 -35.39
5638.000 -51.010 -13 -38.01 5638.000 -49.840 -13 -36.84
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Test Mode : Mode 5
GSM850 (GSM) with WLAN Co-location Radiated Spurious ERP
H Polarization V Polarization
Rl e P ol vl e P e
30.000 -62.440 -13 -49.44 30.000 -65.010 -13 -52.01
71.580 -60.610 -13 -47.61 80.490 -57.830 -13 -44.83
91.830 -67.240 -13 -54.24 91.830 -59.070 -13 -46.07
840.400 -41.030 -13 -28.03 836.900 -44.330 -13 -31.33
880.300 -43.580 -13 -30.58 881.000 -39.030 -13 -26.03
974.800 -61.710 -13 -48.71 981.800 -63.600 -13 -50.60
6688.000 -41.210 -13 -28.21 4924.000 -49.710 -13 -36.71
5854.000 -53.560 -13 -40.56
6688.000 -42.050 -13 -29.05
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4.6.5 Test Data
4.6.5.1 Mode 1

Horizontal Polarization

Site
Condikion
EUT

0 Level (dBmj} Date: 2007-06-18
FCC PART22:24
5o
_50 2
g 4
00 30 224. 418. 612, 806. 1000
Trace: (Discrete} Frequency (MHz)
1 DICHDG-HY

+ LE-SPURTOUS HORTZONTAL
1 GEM/EDGE BR0C000/1E00/1900 Hobi le Phone

(602, | 1b+z and Eluetooth)

Power 1 1 20Wac/B0Hz
Hodel L OFG TEI4IT
Hemo ¢ G5 B30 Link Mode;ChlGS+ddaptor
Flane : ER
(ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dbm db dbm dbm db
L 32.16 -bB.BZ -43.52 -13.00 -55.66 -0.86 Peak
2z 83.73 -5Z. 28 -38.28 -13.00 -39.88 -12. 30 Peak
3 91.29 -57. [l -44. 11 -13.00 -44,83 -12. 27 Peak
4 364.40 -58. 71 -46.71 -13.00 -562.01 -T7.70 Peak
5@ 836. 90 -34. 48 -33. 14 -1.33 Peak
6 882. 40 -36. 35 -35.46 -0.89 Peak
Remark:
1. #5: MS Signal
2. #6:BS Signal
0 Level {(dBm) Date: 2007-06-17
FCC PART22:24
35
1 f
3 5
4
70 1000 2600. 4200. 5800. 7400. 2000
Trace: (Discrete) Frequency (Hz)
Site 1 DECHOE-HY
Candi Lion ¢ HE-SPURTOUS HORTZONTAL
EUT 1 GEMSEDCE GS0S000S1TEO0S1 900 Mobi le Phone
t CBDE, I lh+g and Eluetoaoth)
Power i 1E0¥ac/B0Hz
Hodel .G TRI4IT
Hemo ¢ GEM BS0 Link Mode;ChlEf+ddaptor
Flane : EZ
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm db dbm dbm db
L 1674.00 -41.57 -28.57 -13.00 -41.80 0. 22 Peak
2 LT18.00 -57. 61 -44.61 -13.00 -57.68  0.08 Peak
3 2608.00 -560.79 -37.79 -13.00 -51.98  |.Z0 Peak
4 3344.00 -54.08 -41.08 -13.00 -58.49 5. 41 Peak
5 5854, 00 -50, 67 -37,67 -3, 00 -60, 89 |0, 22 Peak
| 6 6688.00 -41.58 -28.52 -13.00 -54.66 13.14 Peak
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Vertical Polarization
o Level ((dBm} Date: 2007-06-18
FCC PART22124
f
5
02 .
4
10055 224. 418. 612, 806. 1000
Trace: {Discretej Frequency (MHz)
Site 1 DICHDE-
Comdi tign LF-SPIRTONS YERTTCAL
EIT GSH/EDGE BS0/000/ 180041900 Hohile Phone
(BOE |lb+z and Elvetooth)
Power 1 20¥ac/B0Hz
Hode | FG TRI4IT
Hemg GSM G50 Link Mode;ChlGh+ddaptor
Plane E2
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dB dEm dBEm db
L 33.24 -49.82 -36.82 -13.00 -39. 82 -9.83 Peak
2 83.19 -51.82 -38.82 -13.00 -41.75 -10.07 Peak
3 179.58 -b5.94 -42.94 -[3.00 -47.53 -8.4] Peak
4 385,40 -B1.53 -48.53 -13.00 -56. 83 -4.54 Peak
5 836. 90 -4Z.40 -43.76  1.36 Peak
6 880. 30 -37. 10 -38.8L  L[.7l Peak
Remark:
1. #5: MS Signal
2. #6:BS Signal
o Level (dBm} Date: 2007-06-17
FCCPART22:24
35
T
2 8 B
1 i i
70 500 2600. 4200. 5800. 7400. 2000
Trace: {Discrete} Frequency (MHz)
Site 1 D3CHDE-
Comdi tian HF-SPIRTODS VERTTCAL
EIT GSH/EDGE BS0/000/ 16001900 Hobile Phone
(B02, 11h+g and Bluztooth)
Power 1 20Vac/BOHz
Hode | FG TRI4IT
Hlemg G5 650 Link Mode;ChlG0eddaptor
Plane E2
(ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dB dEm dBEm db
L 1248.00 -57. 15 -44. 15 -[3.00 -56.39 -0.77 Peak
2 1B874.00 49,25 -36.25 -[3.00 -48. 77 -0.48 Peak
3 2608.00 -54.26 -41.26 -13.00 -56. 53 2. 27 Peak
4 3344, 00 -bb. 22 -42. 22 -13.00 -59. 68  4.47 Peak
b B018.00 -47.58 -34.58 -13.00 -b6. 43 8. 85 Peak
] 5854, 00 -49.31 -36.31 -13.00 -58. |2 8.8l Peak
7 6688, 00 -43.69 -30.69 -13.00 -55. 22 [1.53 Peak
SPORTON International Inc. Page No. : 64 0f 79
TEL : 886-2-2696-2468 Report Issued Date : Jul. 27, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCCID : JVPE72



waronise . FCC TEST REPORT Report No. : FG761417
4.6.5.2 Mode 2
Horizontal Polarization ]
Lewvel (dBm) Date: 2007-06-18
FCCPART22/24
g
-50 7 . 4
100 30 224, 418. 612, 806. 1000

Trace: {Discrete} Frequency (iHz)

Site + DECHOE-RY
Comdi tion i LF-SPURTOUS HORTZONTAL
ENT | GSWEDGE B50/B00/ 16001500 Hobile Phome
t CBDE Ilb+g and Elustooth)
Power t 120¥ac/B0Hz
Hodel G TBI4IT
Hemo : EDGE Link Mode;Chlgf+idaptor
Plane : ER
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm db dEm dbm db
L 32.43 -54.33 -41.33 -13.00 -52. 86 -1.47 Peak
2z T8.33 -b4.B67 -41.67 -13.00 -42. 35 -12. 32 Peak
3 99.93 -58. 056 -45.056 -13.00 -45. 8] -12. 24 Peak
4 483. 40 -55. 93 -42.93 -13.00 -50.58 -5.35 Peak
5@ 836. 90 -34. 40 -33.06 -1.33 Peak
6 880,30 -36.72 -35.80 -0.91 Peak
Remark:
1. #5: MS Signal
2. #6:BS Signal
o Lewvel (dBm) - Date: 2007-06-17
FCC PART22:24
35
f
1 5
3 4
79 1000 2600. 4200. 5800. 7400. 9000
Trace: {Discrete} Frequency (WHz)
Lite 1 DECHOE-RY
Comdi tion ¢ WE-SPURTOUS HORTZONTAL
ENT | GSWEDGE BS0/B00/ 16001900 Hobile Phome
: (B02 11b+g and Blustoath)
Power i 1B Vac/B0Hz
Hodel G TBI4IT
Yemo : EDGE Link Mode;ChlB8+idaptor
Plane : ER
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dB dEm dBEm db
L 1B874.00 -5].39 -38.39 -13.00 -5[.8]l 0.ZZ Peak
2z LT714.00 -56.43 -43.43 -13.00 -56.51  0.08 Peak
3 2508.00 -b4. [l -41. 11 -13.00 -55.31  [.20 Peak
4 3344.00 -b5. [l -42. 11 -13.00 -60.52 5.4] Peak
5 5018, 00 -5l 3] -38. 3] -13,00 -6], 56 |0 24 Peak
§ 6638 00 -41.98 -28.98 -13.00 -55. 12 3. 14 Peak
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Vertical Polarization
0 Lewvel (dBm) Date: 2007-06-18
FCC PART22:24
5
4
-50 23
f
100 30 224, 418. 612. 806. 1000
Trace: {Discretej Frequency {MHz)
Site ¢ DICHDE-HY
Condi bion : LF-SPURTOUS YERTTCAL
EIT i GLA/EDCE BS0/900/TR00S 1000 Mobile Phome
t CBDE Ilb+g and Elustooth)
Power 1 120Vac/Bilz
Hode | . FG TRIAIT
Hemo : EDGE Link Mode;Chlgf+idaptor
Flane : EZ
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dB dEm dEm dB
L 31.89 -57.46 -44.46 -13.00 -47. 84 -9.BZ Peak
2 D214 -5T. 1T -44. [T -13.00 -42. 63 -14.54 Peak
3 73.74 -5B.556 -43.556 -13.00 -45.08 -11. 46 Peak
4 836,90 -40.50 -41.86  1.36 Peak
5 880. 30 -35. 32 -37.03 L7l Peak
6 090,90 -61. 15 -48. 16 -13.00 -63. 76  2.59 Peak
Remark:
1. #4:MS Signal
2. #5:BS Signal
0 Lewvel (dBm) Date: 2007-06-17
FCC PART22:24
35
fi
4 5
2 B
1
70 000 2600. 4200. 5800. 7400. 2000
_ Trace: {Discrete} Frequency (MHz)
géﬁgition i HF—EPUﬁTOUS YERTTCAL
EIT i GSMSEDGE B50/800/ 180041900 Hobile Phone
: CBDE Ilb+g and Elustooth)
Power i 1B Vac/B0Hz
Hode | . FG TRIAIT
Hemo : EDGE Link Mode;Chlgf+idaptor
Flane : EZ
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dB dEm dBEm db
L LIT8. 00 -56. 70 -43.70 -13.00 -55.96 -0.73 Peak
2 1674, 00 -5z, 90 -35.90 -[3.00 -52. 42 -0.48 Peak
3 2608.00 -51.72 -38.72 -13.00 -53.99  2.2T7 Peak
4 5018, 00 -48, 02 -35.02 -13.00 -56. 86 885 Peak
5 5854, 00 -48. 98 -35.98 -13.00 -57.79 8.8l Peak
6 66BR. 00 -43.15 -30. 15 -13.00 -54. 68 [1.53 Peak
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4.6.5.3 Mode 3
Horizontal Polarization
Lewvel (dBm) - Date: 2007-06-18
FCC PART22:24
S0 73 4
5 B
100 30 224, 418. 612, 806. 1000

Trace: {Discrete} Frequency (iHz)

Site 1 DECHOE-RY
Condi tion ¢ LF-EPTRTONS WORTZONTAT
EUT + GEM/EDGE BR0/0007 18001800 Mobile Phone
t CBDE Ilb+g and Elustooth)
Power v 1E0Vac/BlHz
Hods | . FGOTRIAIT
Hemo ¢ PCS 1800 Link Mode;ChE6| +Adaptor
Plane : EZ
(ver Limit e
Freq Level Limit Line Level Factor Remark
MHz dbm db dbm dbm db
l 81.03 -55.80 -42. 80 -13.00 -43. 49 -124. 3] Peak
2@ 104,79 -54.56 -4L.56 -13.00 -4, 26 -12. 30 Peak
3 123.69 -b5.45 -42.45 -[3. 00 -42. 93 -12.52 Peak
4 381.90 -55.47 -42.47 -13.00 -48.37 -T.10 Peak
5 495, 30 -BZ. 48 -49.48 -13.00 -57.30 -5 18 Peak
6 B77.30 -B3. 23 -b0. 23 -13.00 -60. 28 -Z.895 Peak
o Level (dBm} Date: 2007-06-17
FCC PART22:24
-35 13
5 [}
#0 1000 4400. 7800, 11200, 14600. 18000

Trace: {Discrete} Frequency (MHz)

Site © DICHDB-RY
Comd i b om i WF-SPURTOUS WORTZONTAL
EOT © GEMJEDGE B50/8007 1600/ 1800 Mobile Phome
¢ (B0E 1lbtg and Eluetooth)
Power i 1B Vac/B0Hz
Hode| : FG TRI4IT
Hemo : PCS 1900 Link Mode;ChEBI|+Adaptor
Plane : EZ
ver Limit £a
Freq Level Limit Line Level Factor Remark
MHz dEm dB dEm dBEm db
| @ 1714.00 -39.06 -26.05 -13.00 -39. [3  0.08 Peak
) 1884. 00 -47. 41 -48.73 -0.88 Peak
3@ 1958, 00 -39. 63 -38.67 -1.1l Peak
4 2044.00 -54.89 -41.89 -13.00 -54. 18 -0.73 Peak
b A7H8 00 -6, 80 -38 89 13,00 -50 8] T 892 Peak
[ 6@ 5538, 00 -49.89 -36.89 -13.00 -59. 86  9.97 Peak
Remark:
3. #2: MS Signal
4. #3:BS Signal
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Vertical Polarization
Lewvel (dBm) Date: 2007-06-18
FCC PART2224
-50 Z
1 5 5
=100 30 224, 418. 612, 806. 1000

Trace: {Discrete} Frequency (MHz)
T BECH

Coasition  © LE-ShURIOS VERTICAL
EIT i GSMSEDGE B50/800 180041900 Mobile Phone
i (BDE 1lb+g and Eluetonth)
Power t 120¥ac/B0Hz
Hode | i OFG TRIAIT
Hemo : PCS 1900 Link Mode;ChEBI|+Adaptor
Plane : EZ
(ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dB dEm dEm db
L 30.54 -55.66 -4Z2.66 -13.00 -46. 3] -9.34 Peak
) T73.74 -b4. 12 -41. 12 -13.00 -42. 65 -11. 46 Peak
3 [15.59 -56.54 -43.54 -13.00 -48. 7] -7.83 Peak
4 474,30 -63. 33 -50.33 -13.00 -59. 80 -3.44 Peak
5 861.40 -B1.86 -48.86 -13.00 -63. 41  |.56 Peak
6 994,40 -60. 77 -47.77 -13.00 -63.39  2.60 Peak
o Level ((dBm} Date: 2007-06-17
FCC PART22:24
-35
3
5
4 4]
70 1000 4400. 7800, 11200, 14600. 18000

Trace: {Discretej Frequency (MHz)
T DECHD

Cowsition § HR-SRURIOVS VERTTCAL
EOT | GEMJEDGE B50/8007 B0/ 1800 Mobile Phome
1 (BDZ Ilb+g and Eluvetooth)
Power v 1 20Vac/ B0z
Hode| : FG TRI4IT
Hemg ¢ PCE 1900 Link Mode;ChEB|+adaptor
Plane : EZ
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dB dEm dBEm db
| @ 1714.00 -48. 14 -35. 14 -13.00 -47.72 -0.42 Peak
2@ 1884, 30 -5Z. 99 -52.49 -0.50 Peak
3@ 1958. 00 -40.01 -39.41 -0.80 Peak
4 2044.00 -Bb5. 12 -42. 12 -13.00 -55. 08 -0.04 Peak
0@ 3768, 00 -44.47 -31.47 -13.00 -56L. Il  6.64 Peak
6@ 5638, 00 -46.29 -33.29 -13.00 -54. 94  8.65 Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
SPORTON International Inc. Page No. : 68 0f 79
TEL : 886-2-2696-2468 Report Issued Date : Jul. 27, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCCID : JVPE72



FG761417

FCC TEST REPORT Report No.
4.6.5.4 Mode 4
Horizontal Polarization
0 Lewvel (dBm) Date: 2007-06-18
FCC PART22/24
50 3 5 g
2 4
005 224, 118. 612. 206. 1000
Trace: {Discrete} Frequency (WHz)
Site : DECHDE-HY

i LF-SPURTOUS WORTZONTAL
. GSM/EDGE G50/B007 180071900 Mobile Phone
t CBDE Ilb+g and Elustooth)

Condition
ENT

Power v 120Y¥ac/BHz
Hode | . FG TRIAIT
Memno : EDGE Link Mode;ChER!+idaptor
Plane E2
(ver Limit ea
Freq Level Limit Line Level Factor Remark
MHz dbm db dbm dbm db
L 33.78 -60.62 -47.62 -13.00 -568. 54 -2.08 Peak
2 76,98 -60,64 -47.84 -13.00 -48. 31 -12.33 Peak
3 210.08 -51.57 -38.57 -13.00 -38.54 -13. 02 Peak
4 362, 30 -62.49 -49.49 -13.00 -54. 72 -T.77 Peak
5 378.40 -b2.96 -39.96 -13.00 -45. 73 -T.24 Peak
6@ 484,80 -51.39 -38.39 -13.00 -46.07 -5.33 Peak
o Lewvel (dBm) Date: 2007-06-17
FCC PART22:24
-35 13
5 &
79 1000 4400. 7800. 11200. 14600. 18000
Trace: {Discrete) Frequency (MHz)
Site 1 DICHDE-H
Comdi tian ¢ HF-SPURTOUS HORTZONTAL
ENT i GSMSEDGE B50/8004 18001900 Mobile Phome
¢ CB0E 1lbtg and Eluvetooth)
Power i 1B Vac/B0Hz
Hode | ;o FGOTEI4IT
Hemo ¢ EDGE Link Mode;ChB6]+idaptor
Plane ;B2
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dB dEm dEm db
| | @ 1714, 00 -39, 13 -26, 13 -3, 00 -39, 20 0,08 Peak
2@ 1884, 00 -38. 33 -37.65 -0.68 Peak
3 @ 1958, 00 -38.0 -36.94 -l. 1l Peak
4 2044, 00 -bZ. 02 -39.02 -13.00 5. 28 -0.73 Peak
5@ 3758.00 -50.02 -37.02 -13.00 -57.94  7.92 Peak
6@ 5638.00 -5L.01 -38. 00 -13.00 -60.97  9.97 Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
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Vertical Polarization
0 Lewvel (dBm) Date: 2007-06-18
FCC PART22:24
sof 2
3 4 5 B
005 224. 418. 612. 806. 1000
Trace: {Discrete} Frequency (WHz)
Lite 1 DECHOE-RY
Comdi tion LF-SPURTONS VERTTCAL
ENT GEUSEDGE GR0S000/1B00S1 900 Mobile Phone
(BOE |lb+z and Elvetooth)
Power 1 20Vac/BOHz
Hade | FG TRI4IT
Hemo EDGE Link Mode;ChEB|+Adaptor
Plane E2
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dBm db dEm dbm db
L 33.78 -61.06 -48.06 -13.00 -50. 89 -10. [T Peak
) 76.98 -50.40 -37.40 -13.00 -39.36 -11.056 Peak
3 a0, 48 -62. 24 -49.24 -13.00 -53. [6 -9.09 Peak
4 589. 80 -b9. 79 -46.79 -13.00 -57.74 -Z2.06 Peak
5 869. 80 -BL. 79 -48.79 -13.00 -63. 41  |. B3 Peak
6 990, 90 -60, 80 -47.80 -13.00 -63.39  2.59 Peak
o Level ((dBm} Date: 2007-06-17
FCC PART22:24
-35
3
1 5 &
70 1000 4400. 7800. 11200. 14600. 18000
Trace: {Discretej Frequency (MHz)
Site 1 DICHDE-HY
Condi tion HF-SPURTONS YERTTCAL
ENT GSH/EDGE BS0./000/ 180041900 Hohile Phone
(BOE |lb+z and Elvetooth)
Power 1 20¥ac/B0Hz
Hode | FG TRI4IT
Hemo EDGE Link Mode;Chbbl+Adaptor
Plane E2
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dB dEm dBEm db
| @ L714.00 -48.68 -35.88 -13.00 -48. 25 -0.42 Peak
2@ 1884, 00 -45. 24 -44.74 -0.50 Peak
3@ 1958, 00 -40. 56 -39.86 -0.80 Peak
4 2044, 00 -b5, 34 -42.34 -13.00 -55.30 -0.04 Peak
0@ 3758.00 -48.39 -35.39 -13.00 -55.03  6.64 Peak
6@ 5638. 00 -49. 84 -36.84 -13.00 -58. 49  8.65 Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
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womonine. FCC TEST REPORT Report No. FG761417
4.6.5.5 Mode 5
Horizontal Polarization
i Level {dBm) Date: 2007-07-05
FCC PART22:24
4og
-50
2 5
3
10059 224, 118. 612. 806. 1000
Trace: (Discrete) Frequency (MHz)
Site 1 DICHDG-HY
Condi tigm LF-SPURTONS HORTZONTAL
ENT GSH/EDGE BS0/000/ 1600/ 1900 Hobile Phone
(B0Z, I1h+g and Elvetoath]
Power 1 20¥ac/B0Hz
oz | FG OTEI41T7
Hemo G5H B50 Link Mode;ChlBO+RLAN Link;
RLAN |Ih Ta_Chil; 246280z + Adaptor
Plane 2
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dBm dB dBm dEm db
L 30.00 -60.29 -47.29 -13.00 -60.856 0.356 Peak
2 71.58 -58.46 -45.46 -13.00 -46. 2 -12. 35 Peak
3 91,83 -65.09 -5Z.09 -13.00 -52. 82 -12. 27 Peak
4 840, 40 -38. 88 -37.57 -1.3l Peak
] 280,30 -41.43 -40.52  -0.9] Peak
3 974.80 -59.56 -46.56 -13.00 -59.56  0.00 Peak
Remark:
1. #4: MS Signal
2. #5:BS Signal
i Level {dBm) Date: 2007-07-05
FCCPART22:24
=
-35 =
1
70 1000 2600. 4200. 5800. 7400. 9000
y Trace: (Discrete) Frequency (MHz)
géﬁgition : HF—EPUﬁTOUS HORTZONTAL
ENT GSH/EDGE BS0/000/ 1800/ 1900 Hobile Phone
(B02Z I1b+g and Bluetooth)
Power 1 20¥ac/B0Hz
Hode | FG TBI417
Hemo G5H B50 Link Mode;ChlBO+RLAN Link;
FLAN |Ib Ta_Chil; 246280z + Adaptor
Plane 2
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dBm dB dBm dEm db
L 1B874.00 -47.39 -34.39 -13.00 -47.81 0. 22 Peak
2@ 2462, 00 -23. 2] -24.2]1 .00 Peak
[ 3 6638, 00 -39.06 -26.06 -13.00 -52. 18 3. 14 Peak
Remark:
1. #2: WLAN Signal
SPORTON International Inc. Page No. : 71 0f 79
TEL : 886-2-2696-2468 Report Issued Date : Jul. 27, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCCID : JVPE72



womonine. FCC TEST REPORT Report No. FG761417
Vertical Polarization
. Level ((Bm) Date: 2007-07-05
FCC PART22/24
a
ri
-50 I3
3
200 30 224, 418. 612, 806. 1000
Trace: {Discrete) Frequency (MHz)
Gite ! AOE-RY
Condi tigm LF-SPURTODS YERTICAL
EUT GEM/EDGE BH0/000S1 BO0STA0D Mobi le Phone
(B02 Ilb+g and Bluetooth)
Power 1 20¥ac/B0Hz
Hode FG TRI417
Hemo G5H B50 Link Mode;ChlBO+RLAN Link;
RLAN | 1b Tu_Chll; 246280z + Adaptor
Plane 2
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dBm dB dBm dEm db
L 30.00 -62.86 -49.86 -13.00 -53.78 -9.07 Peak
2 80.49 -55. 68 -42.68 -13.00 -45. 19 -10. 49 Peak
3 91,83 -56,82 -43.92 -13.00 -48. 12 -8 8l Peak
4 836. 90 -42. | -43.54 1. 36 Peak
5 881.00 -36. 88 -38.60 1.7l Peak
3 981.80 -61.45 -48.45 -13.00 -63.96  Z2.5] Peak
Remark:
1. #4: MS Signal
2. #5: BS Signal
p Limatd By Ehattee: T 0705
-_' FCC PARTZZZA
35 =
J
| 4
T P00 1200, 5200, 7300, S000
Trace: (DISCrate) Fraquancy (Mir)
Bile v BACHBE-=HY
Cgrad i Ligm : WF-SPRRTONS YERTICAL
Liug 1 ERTGE ERASRR LRSI R0 Bobile Phose
t (8021 |_ha% ard Bloetoothl
Pewar t Ld0Nacs e
Bodel i Wi TELAIT
[ ) i Gl B Link Boga ChiGRsWLAN Link;
ia i FLNCT T To vl 1 U60RE + Aguptor
- Over Linit  Read
Freq Level Limit Line Level Factor Eemark
Eliz dlim b dlim dlim db
| 1674. 00 -47. T8 -34.Th -13.00 -47. 27 -0, 48 Peak
Za 2462, 00 -1Z 5l 14.52 Z 0| Feak
-] 4924, 00 -47.56 -34,56 -13.00 -57.02 9,46 Peak
q 0854.00 -5l. 41 -38.41 -13.00 -60. 22 8 8l Peak
] G585, 00 -39, 90 26,90 <13.00 -5L.44 11.53 Peak
Remark:
1. #2: WLAN Signal
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4.7 Frequency Stability (Temperature Variation)

4.7.1 Measurement Instrument
As decribed in chapter 5 of this test report.
4.7.2 Test Procedure

1. The EUT and test equipment were set up as shown on the following section.

2. With all power removed, the temperature was decreased to -30°C and permitted to stabilize for three
hours. Power was applied and the maximum change in frequency was noted within one minute.

3. With power OFF, the temperature was raised in 10°C steps. The sample was permitted to stabilize at
each step for at least one and half hours. Power was applied and the maximum frequency change was
noted within one minute.

4. The temperature tests were performed for the worst case.

5. Test data was recorded.

4.7.3 Test Setup Layout

EUT
Lo e ]
Thermal Chamber O
Base Station
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4.7.4 Test Result
Test Mode : GSM850 (GSM) CH189

Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result

-30 N/A N/A

-20 -58 -0.07

-10 -38 -0.04

0 24 0.03
10 19 0.02 25 Passed

20 -16 -0.02

30 25 0.03

40 -8 -0.01

50 24 0.03

Remark : EUT could not be turned on at Temperature —30
Test Mode : GSM850 (EDGE) CH189

Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result

-30 N/A N/A

-20 -31 -0.04

-10 -35 -0.04

0 12 0.01
10 10 0.01 2.5 Passed

20 25 0.03

30 -9 -0.01

40 22 0.03

50 17 0.02

Remark : EUT could not be turned on at Temperature —30
SPORTON International Inc. Page No. . 74 0f 79
TEL : 886-2-2696-2468 Report Issued Date : Jul. 27, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCCID : JVPE72



wemonias. FCC TEST REPORT Report No. FG761417
Test Mode : PCS1900 (GSM) CH661
Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 N/A N/A
-20 -57 -0.03
-10 -20 -0.01
0 10 0.01
10 -8 0.00 25 Passed
20 -28 -0.01
30 6 0.00
40 -24 -0.01
50 13 0.01
Remark : EUT could not be turned on at Temperature —30
Test Mode : PCS1900 (EDGE) CH661
Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 N/A N/A
-20 -24 -0.01
-10 -18 -0.01
0 -7 0.00
10 -14 -0.01 25 Passed
20 -12 -0.01
30 8 0.00
40 -33 -0.02
50 -42 -0.02
Remark : EUT could not be turned on at Temperature —30
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4.8 Frequency Stability (Voltage Variation)

4.8.1 Measurement Instrument
As described in chapter 5 of this test report.
4.8.2 Test Procedure
1. The EUT was placed in a temperature chamber at 2545 °C and connected as the following section.
2. The power supply voltage to the EUT was varied from BEP to 115% of the nominal value measured at
the input to the EUT.
3. The variation in frequency was measured for the worst case.
4.8.3 Test Setup Layout

EUT

Thermal Chamber O

Base Station

4.8.4 Test Result
Test Mode : GSM850 (GSM) CH189

Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.7 -14.0 -0.02
BEP 18.0 0.02 2.5 Passed
4.2 -10.0 -0.01
Test Mode : GSM850 (EDGE) CH189
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.7 22.0 0.03
BEP -18.0 -0.02 2.5 Passed
4.2 23.0 0.03
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Test Mode : PCS1900 (GSM) CH661
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.7 -26.0 -0.01
BEP -14.0 -0.01 2.5 Passed
4.2 -20.0 -0.01
Test Mode : PCS1900 (EDGE) CH661
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) | Result
3.7 -24.0 -0.01
BEP 12.0 0.01 25 Passed
4.2 -31.0 -0.02
Remark:
1. Normal Voltage=3.7V.
2. Battery End Point (BEP)= 3.2 V.
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5 List of Measurement Equipments
) L Calibration
Instrument Manufacturer Model No. Serial No. Characteristics Date Due Date Remark
) Radiation
Spectrum analyzer Agilent E4408B MY44211030 | 9KHz-26.5GHz | Oct. 05, 2006 | Oct. 04, 2007
(03CHO06-HY)
) Radiation
EMI Test Receiver R&S ESCS30 100356 9KHz-2.75GHz | Jul. 26, 2007 | Jul. 25, 2008
(03CHO06-HY)
. Radiation
Bilog Antenna SCHAFFNER CBL6112B 2885 30MHz -2GHz | Nov. 20, 2006 | Nov. 19, 2007
(03CHO06-HY)
Double Ridge Horn Radiation
Com-Power AH118 071025 1G~18G Jun. 04, 2007 | Jun. 03, 2008
Antenna (03CHO06-HY)
Radiation
SHF-EHF Horn | SCHWARZBECK| BBHA 9170 9170-249 14G - 40G Nov. 20, 2006 | Nov. 19, 2008
(03CHO06-HY)
- . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
. S Radiation
Pre Amplifier Mini Circuits ZKL-2 D092004-1 10~2500MHz | Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
Base Station Radiation
. R&S CMU200 106656 WCDMA Nov. 20, 2006 | Nov. 19, 2007
Simulator (03CHO06-HY)
Thermal Chamber Ten Million TTH-D35P | TBN-930701 N/A Jul. 24, 2006 | Jul. 23, 2007 THO2-HY
Spectrum R&S FSP40 100055 9KHz~40GHz | Jun. 25, 2007 | Jun. 24, 2008 THO2-HY
Bluetooth Test ANRITSU MT8852A 6K00003939 N/A N/A N/A THO2-HY
POWER DIVIDER ARRA 5200-1 3871 N/A Oct. 07, 2006 | Oct. 06, 2007 THO2-HY
DC POWER
TOPWARD 3303D 740889 N/A May 25, 2005 | May 24, 2009 THO2-HY
SUPPLY
Power Meter Agilent E4416A GB41292344 N/A Feb. 08, 2007 | Feb. 07, 2008 THO2-HY
Power Sensor Agilent E9327A US40441548 N/A Feb. 08, 2007 | Feb. 07, 2008 THO2-HY
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6 Uncertainty Evaluation

Uncertainty of Radiated Emission Measurement

(30MHz ~ 1000MHz)

Contribution Uncertainty of Xi
i Probability u(x;)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence 254
of 95%  U=2Uc(y)
Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz)
Contribution Uncertainty of Xi
i Probability u(x) Ci | Ci*u(x)
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR I'1= 0.197
Antenna VSWR 2= 0.194 +0.34/-0.35 U-shaped 0.244 1 0.244
Uncertainty=20log(1-I'1*T'2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of 472
confidence of 95%  U=2Ue(y)
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